EFT

8

L

G

ST

INSTALLATION MANUAL

4y

Iz

iﬂ:

[ Version 1.0cn ]




Revision

Version

Author

Description

Date

1

V1.0

First Edition

May 2025




CONTENT

Chapter 1: UsSage INSTIUCTIONS cveeutertertieterieeiesteeeeste st ettt st st stesbee s sbeestestesaeessesbeeneesbeennens 1
1.1 Document INfOrMAtiON oo ecereerenieeee ettt st sr e s e 1
R B 1Yo F= Y1 1 1] OSSR 1
Chapter 2 PrOAUCE OVEIVIEBW .ec.eivvieiiiieiieiiniteie sttt ettt sttt sttt st sse et bt e s b eane s saeen 2
2.1 ProdUucCt INtrOTUCTION .eeeeerieeeeetesteete sttt sttt st st 2
2.2 PATAMEBLETS cueeteetieteette sttt sttt sttt b et bt et b et e bt a et b et b et e nneeaeen 3
Chapter 3 INSEAIlAtION c.eeiiereieierieeeree ettt sttt s be et b e e e sbesaeenresbeene s 4
3.1 Drone INSLAllATION c.veeueereeriieierieetesieet ettt st sbe bbb e 4
3.2 Spraying System INSTAllatioNn ....eeeecereererieereeee et 17
3.3 Control System INSTAlATION «ocvereeeereeeereeeete ettt s 21
Chapter 4 Drone DEDUGGING «veeverrertertireetesieetenieetesttsite st sbesee b st e b st ssesseensesneeneenne 23
4.1 Drone DEDUGOING «eververtereneetesiterte sttt sttt sttt st sheetesbesee b st eneesaeeeesbeeas 23

4.2 FlIGNE TS 1eteeuterteeieerterte et sttt sttt sb ettt et bt et sbe et e s bt sae et e sbe et e s b e et e besaeenesbeenes 31



Chapter 1: Usage Instructions

1.1 Document Information

The G18 is a 20L lightweight quadcopter frame from EFT. It is not a complete drone and is not ready to
fly.To facilitate customers to use this product, this document provides detailed installation and debugging
instructions.The spraying system, motor system, control system, and power supply configurations
mentioned in this document are provided for reference only and are not included in EFT standard set.Users
may configure these components according to their own needs, and there is no mandatory configuration

requirement.

While we have made every effort to ensure the accuracy of this document, errors may still exist. If you find

any mistakes or have suggestions for improvement, please contact EFT technical support team.

For more information, please visit the official EFT website www.effort-tech.com

1.2 Disclaimer

Due to the particular nature of drone frame products, please read this document carefully before use. By
using this product, you are deemed to have thoroughly read, understood, acknowledged, and accepted all

terms and content of this document.

This product is not a toy and carries certain safety risks during use. It is not suitable for individuals under the
age of 18, or those legally defined as having limited or no civil capacity, or individuals with physical
disabilities affecting safe operation. Keep this product out of the reach of children. Be especially cautious

when operating the product in environments where children are present.

Any product may be subject to accidents due to improper operation or environmental factors. You fully
understand and agree to bear all risks and losses caused by such accidents. EFT shall not be held liable for

any such incidents.

Do not disassemble, modify, add to, or use this product beyond its original intended purpose without
authorization. Faults, crashes, or other incidents caused by improper storage, incorrect assembly, settings,
operations, unauthorized modifications or add-ons, or third-party components will not be covered under

warranty or maintenance services. The user shall bear all related economic and legal responsibilities.

In all cases, purchasers and users must comply with the applicable laws and regulations, user instructions,
and safety requirements of the country or region where the product is used. EFT assumes no responsibility

for any consequences arising from violations of such laws or regulations.

EFT reserves the right to update and make the final interpretation of this manual. Without prior notice, EFT

may update, revise, or remove product information—including that on its official website, social media, and

1/29


http://www.effort-tech.com

e-commerce platforms—as well as content in the User Manual, Assembly Manual, software, and firmware.

Chapter 2 Product Overview

2.1 Product Introduction

The G18 agricultural drone frame continues the classic foldable design for easier transport and storage. It is
integral Die-forged truss frame , providing enhanced durability and impact resistance. Doubled strength
ensures stable and flexible flight under heavy loads. Equipped with dual-lock buckles, it enhances safety
during farming operations.Two optional battery plugs allow for various battery installation. The front and
rear power distribution boards, combined with an extra-large flight controller bay, allow compatibility with

various flight controllers and receiver devices.

The spraying system features a modular design that supports single or dual pump installation. Optional

pressure nozzles or centrifugal nozzles, enabling efficient spraying across diverse farming scenarios.

®
@
®
®
7
©)
©)
@

NO. NAME NO. NAME

Q) Front Upper Cover ® Rear Upper Cover
@ Motor Set @ Smart Battery

@ Landing Gear ® Drone Arms

@ Pressure Nozzle ©) Landing Gear Crossbar
® Spraying Tank ) Water Pump

2/29



2.2 Parameters

2103
1185

Parameters Configuration
Wheelbase 1710mm
Frame Weight 8.75kg
Unfolded Size (with propeller) 1848+1900%706mm
Folded Size 590+1060+712mm
Tank Capacity 20L
Tank Weight 2.12kg
Color Orange
Recommended Motor X9 PLUS
Recommended Battery 22000mAh (14S)
Battery Compartment Size 259%125+190mm
Arm Diameter ®40mm
Test Flight Time No Load 26'43"; Full Load 11'37"

* The weight parameters may vary by + 100g depending on the actual product configuration and

manufacturing tolerances.

3/29



Chapter 3 Installation

* Please check all parts before installation.

3.1 Drone Installation

[ ] Drone Frame Installation

* The positions marked M1 and M2 are the front drone, while M3 and M4 are the rear.The sides of the frame

with four positioning holes are the top, and the sides with five positioning holes are the bottom.

1. Take out the drone frame and other parts from the package. Use M4x8 cup head screws(8pcs) to install
the four arm clamps on both sides of the frame. The clamps near the front arms should face upward, and
those near the rear arms should face downward. (Note: Distinguish between the front,rear,top and bottom

of the frame.)

4/29



2. Use M4+8 screws(12pcs) to fix the weighing pads onto the inside of the front crossbeam and the top of
the left and right side beams of the drone frame.(Note: Distinguish between the front weighing pad and the

side pads.)

® |Installing the 300A Battery Plug

1. Use M4*9 stepped screws(4pcs) to mount the rear PDB onto the rear crossbeam of the frame. Then seal

the screw holes with rubber plugs.

2 . Use M4+8 screws(4pcs) to install two battery rails on the inner sides of the left and right side

crossbeams.(Note: Install with the pointed ends facing upward.)

5/29



6/29



® Installing the AS150U Battery Plug

1. .Use M4+9 stepped screws(4pcs) to mount the rear PDB onto the rear crossbeam of the frame, and seal

the screw holes with rubber plugs.

®  Front Cover Installation

1. Use M3*8 self-tapping screws(4pcs) to secure the two PDB to each side of the front cover.

¥

i ¥

o ¥
-

7/29



2. Place the front cover onto the front end of the frame’s crossbeam. First, secure both sides of the cover
using M4x8 screws. Then fix the GPS bracket onto the top of the front cover and the crossbeam. Finally,

tighten the remaining three screws on the bottom side.

®  Rear Cover Installation

1. Use M4+8 screws to fix the lower rear cover onto the rear end of the frame'’s crossbeam. (Note: Screws on
both the front and back sides must be tightened.)

8/29



2. Use M3+6 self-tapping screws to fix the front obstacle avoidance radar adapter cover and the altitude
radar adapter cover to the radar bracket. Then, use M3*8 screws to fix the radar bracket onto the lower rear

cover.

® |anding Gear Installation

1. Use M4*10 screws to install the four landing gear mounting parts onto the bottom of the frame.

9/29



2. Insert the landing gear into the mounting parts, then turn it over onto a flat surface and press until it
reaches the limit line. Finally, use M4x8 screws to tighten the landing gear mounting parts. (Note: The

landing gear should be higher in the front and lower in the rear.)

HREETS E (4B RT IR

2. Install the landing gear adapters along the positioning lines. First, insert one end of the tube into the
adapter and use M3+30 screw to tighten one side of the crossbar. Then install the adapter on the other side
in the same way. First using M3+30 screw to secure it, and then use M3+10 screws to tighten the remaining

screw holes. (Note: Tighten the screws from the outside to the inside.)
w

10/29



® Arm and Motor System Installation

1. Insert the M8 nut into the hexagonal slot of the folding part. Insert the locking handle into the arm folding

part until the holes are aligned, then fasten from below with M8*65 screws. Repeat the same steps to install

T Y
18

the remaining three locking handles.

2 . Install the arms into the fixed positions on the folding parts. Insert the M6 self-locking nut into the
hexagonal slot of the folding part, then fasten from below with M6*45 screws. Repeat the same steps to

install the remaining three arms.

1]

>

11/29



3. Fix the hexagonal stud onto the short pin, then use M4*8 screw to connect the hexagonal stud with the

long pin. Repeat the same steps to connect the remaining three locking handles.

4. Route the two power cable through both sides of the frame and connect the plugs to the front and rear

power distribution boards.

12/29



4. ldentify the mounting holes and motor positions on the frame. The location of the camera marks the
front drone. From left to right, the arms are M1 to M4. Install CCW motors on M1 and M3, and CW motors
on M2 and M4.

Lol

MR e

[= =]
CX o SO - = o i SRR presst ) B ) RS 51

EFRRTEE,

13/29



6. Route the power cables for M1 and M2 motors from both sides of the frame to the rear. Route the signal

cables for M3 and M4 motors from both sides of the frame to the front.

14 /29



® Radar and Other Components Installation (Optional)

1. Remove the front obstacle avoidance radar adapter cover, fix the front radar to the cover, then reattach

the cover to the radar bracket.

| g

2. Mount the altitude radar onto the altitude radar cover.

3. Route the FPV camera cable through the cable hole on the frame, then use screws to fix the camera at the
front drone. Route both the radar and camera cables out through the wiring holes on both sides of the

lower front cover.

15/29



16/29



3.2 Spraying System Installation

® Nozzle Installation

1. Use M3+10 screws to attach the Y-type dual-nozzle spray rod to the nozzle adapter. (Note that the

longer rod faces outward and the shorter rod faces inward.)

-

2. Secure eight hose clamps onto the drone arms with the buckles facing downward. Fix them using M3+6

self-tapping screws.

17/29



®  Pump Installation

1. Use M4+8 screws and washers to mount the pump onto the tank. (Ensure the pump head is aligned with

the tank's outlet) Then install a 12mm hose clamp on the back of the tank.

2. Use a heat gun to soften one end of the 12mm hose. Insert the softened end into the tank outlet, and

connect the other end to the pump’s inlet.

18/29



3. Connect a T-shaped tee to the pump outlet using a 12mm hose.

4. Attach two 12mm hoses to both sides of the tee, and install a 12mm-to-8mm T-shaped tee at the end of

each 12mm hose.

19/29



5. Secure the rear hose of the drone to the hose clamp. Install the weighing module on the weight pad, and

place the tank onto the drone frame.

T

6. Use 8Bmm hoses to connect the nozzles. Fix the hoses onto the hose clamps on the arms, and connect the
other end to the 12mm-to-8mm T-shaped tee on the tank. Repeat the same method for the remaining

arms. Finally, route the pump power cable through the wiring hole at the front drone.

20/ 29



3.3 Control System Installation

® |nstall the flight controller

1. Use 3M double-sided tape to secure the FMU to the FC bracket. Then use the tape to secure the PMU
and the receiver on either side of the FMU.

2. Plug the M1-M4 motor signal cables into the corresponding M1-M4 ports on the FMU. Then plug the
PMU cable into the PDB after connecting the PMU to the FMU.

21/29



2. Connect the SBUS and UART signal cables from the receiver to the corresponding ports on the FMU.

4. Use 3M double-sided tape to secure the GPS to the GPS bracket. Then plug the GPS cable into the GPS
port on the FMU.

annpnnl( \
T TIER L

5. Plug the radar signal cables into the CAN1 and CAN2 ports on the PMU, respectively.

5. Plug the FC indicator light connector into the LED port on the PMU. Then use 3M tape to secure the

indicator light onto the light cover at the rear of the drone.

22/29



6. Plug the camera signal cable into the camera transmission port on the receiver.

pRO\D

i

Chapter 4 Drone Debugging

4.1 Drone Debugging

® Link the drone

1. Power on the drone and the SKYDROID H12 remote controller. Use tweezers to short the receiver's MODE

KEY and GND to enter pairing mode, then tap “Link” in the H12 Assistant app until connected.

23/29



2. Click “ADVANCED", enter the password, then click “RECEIVER". Set the Baud Rate to 115200, select SBus

as the output, and save the settings.

3. Click “PARAM” under “ADVANCED". Channels 1-5 are default, while channels 6-9 can be customized. Set
Channel 6 to F Dial, Channel 7 to Button A, Channel 8 to Button B, and Channel 9 to H Dial, then save.

24 /29



®  Ground Station and Flight Controller Parameter

1. TR AR APP, BRERF[ENG, EMKS, NEKSTEEGAZRRBER, WUENEE W,
Open the VK AGRI app. Ensure the remote controller is connected to the internet. Register a new

account, or log in with an existing one to automatically connect to the drone.

EYT]
&, RLREIRERE

95 A

A4, RLREIRERE

"

25/29



2. AHEE, BEREE BEARNTEENEZEFHBAATF. Tap Settings > Remote Controller
Settings , and choose the stick mode: Left throttle or Right throttle.

®®®i0

3. RTRERE, TRMERRE, XBEVEE 6 EFRM, BE 7 EBKEHFX, BIE 9 EEFE AB &,
Tap Channel to configure switch channels. It is recommended to set Channel 6 for Home, Channel
7 for Pump Switch, and Channel 9 for AB Points.

4, RiA LA EBESRBE, RRHTETAAETRAERRBBERE, FIASEAURZEITERRE
. Tap Remote Controller Calibration.Calibrate the sticks (up, down, left, right) and switch

channels. Confirm all sticks and buttons function correctly.

100 Ml

26/29



5. mrBleE, BYREACRED ML B M4 IANEY], NEBYURFEERISEERH. Tap Motor
Check. Spin the motors in sequence from M1 to M4. Observe whether the motor order and
rotation directions are correct.

5 ) Zf‘.\

BEHEEE BEE

6. RIFERRE, TEEXREMETE . BE. KRER JKEFE Tap Spraying Settings to customize
parameters such as route width, flight speed,pump mode, and pump opening percentage.

7. BEAT VTRE, UXASEVEE (BIREHN4XK) [ BMEE (BIUREHX 10XK) . —&3R
EHE (BIWRENS04V) . —RRIFPER BIWRBEHNES) . ZERIPEE (BUWREAN V) . =
ZfRPHER GRIRENRE) . Faifdnm (BUREAT) . FaEHeE (BUREATR) .
HEARGE (BIGREAN 10) . RRKEE (BIREA 6m/s) « BIEFX (BIVREARE) . &
BEEE (BWREHRS) . BESE (BIWRE N 35m) . Bfz¥E (BUUREXN 1100m) | WHRP (B
WREBXNRF) . BESREANRE (BUREXNRF) . BEAKSRE (BIRENRRF) . fFlhEX
HE (BWREARE) « BEAR (BUREHUEED)  NknE BUREANLIE) #1778
EXRE.

27/29



Tap Flight Settings to configure: Auto Takeoff Altitude (recommended: 4 m),Return-to-Home
Altitude (recommended: 10 m),First-Level Battery Warning (recommended: 50.4V),First-Level
Protection Action (recommended: Warning),Second-Level Battery Protection (recommended:
49V),Second-Level Protection Action (recommended: Hover),Manual Control Direction
(recommended: On),Manual Control Altitude (recommended: Controllable),Terrain-Following
Radar Sensitivity (recommended: 10),Max Flight Speed (recommended: 6 m/s),Obstacle
Avoidance Mode (recommended: Hover),Obstacle Avoidance Distance (recommended: 8
m),Fence Height (recommended: 35 m),Fence Radius (recommended: 1100 m),Spray Cutoff
Protection (recommended: Hover),RC Signal Loss Protection (recommended: Hover),GCS Signal
Loss Protection (recommended: Hover),Post-Job Action (recommended: Hover),Turning Mode
(recommended: U-turn),Heading Mode (recommended: Heading Lock)

13 N30 % 0 B LF1036 s N3 D" @ LF1036
= w8 ¢ e
@ =, ®
_
O @ © @
. © @ %)
0 — o - @ e g5 B B 13 s
“ o © @
c ® x
13 N3 0+® 0 & £F036 T4 N3 0+® 0 § LF1036
< eE < eE
10 @ @
o —— ®| 3
e O o
0O — @
TR |, TR
. © - ©
8
o— o @ ©)

8. milT VITRAE-MBRERITHRS AL, RIBERFBETET #T7 x BRER WIEE, HiREEE
SERIEON 2 HIROE, B IR EIRE, RN, ERESKRERTERETR, BT W, MEHFRBES,
B2 AE. Tap Flight Calibration > Compass Calibration. Follow the RC prompts: For X-axis
calibration, lift the drone and rotate horizontally. For Z-axis calibration, hold the drone vertically
and rotate until calibration is complete. After successful calibration, power off and reboot the
drone to finish.

28/29



9. REATHUTHHEE THES fERAGETEEHAR BEFEMHRA. fnTHERTEERI ¢
5%, Tap Logs to download and view flight logs. Tap Firmware Info to check and update
firmware versions. Tap Debug to view detailed flight parameters.

531 AMNE SR N EiE 11z B0 MW L36%
< ig# &% WK & wE
~ @ YRR AD21602XXX
HED: 923120006
XIEEfRA: 230809
923010147-232-202308041052 & 5
PMUE kA 230807
923010147-231-202308041015 &, ¥ {htEiRMRA: EB00210121
923010147-230-202308041010 & @ BN ik 100190302
a% [EERE AR £200190302
923010147-229-202308041004 lil
GPS-AMiE: 68
23010147-228-202308040950 & ( THRER ( e RER )
= - - Kke
ARAAene 57 ART ARRAARRY s TEn 1 ot
531 ABE R N Eik
< wE
147.6 0.0 02 0s | e
0.0 KTEE 0.0 00 %0 i
0 - 18 0
1 M0 3 1
12 21 1 0.0
0 0 63 0
1 0 1245 0.0
2R 18 5 WA 66

10. |iEfE IR f, TTRIBFERFEVERABIA, BRKER. BUOBELEX. R/MEABKIAE,
REIB17IEEE, Tap Aircraft Type, and choose the default operation mode. Ensure the pump and

29/29



centrifugal nozzle min/max values remain at default. Manual adjustment is not recommended.

nE
B C D E F G
TkE oM e Es 18 1 IEF

1200 @ 5
] @®

2000

oo @

=
£
B
=

11, SREERERE, UNVIEERE. EXSH. RFEE. BEREMRVTRAEHTERENRE, I
THRERE, ESEE WIARESILEINRE, TRREATYE, REERENERKTIE. Tap
Advanced Settings for in-depth configuration, including Aircraft Type, Algorithm Parameters,
Installation Settings, Sensitivity Settings, and Flight Calibration. The following recommended

sensitivity settings are for reference. If instability or anomalies occur, contact the official support
for guidance.

(1) MEES: G18 HEFIAEE HME X 3, Aircraft Type: Set G18 to X-type quadcopter.

(2) S8 REMGREREH 2. BYISREF PR, £ CHITIREN 1200, EAIZRIREN
T RREEEARBUERE N 5. A EARBUERE N 50. M ERLRE K 15Algorithm Parameters:
Noise Suppression Level: 2,Motor Idle Mode: Medium,Takeoff Throttle: 1200,Positioning
Enhancement: On,Front/Rear Obstacle Radar Sensitivity: 35,Terrain-Following Radar Sensitivity:
50,Brake Coefficient: 15

i E

=
o
=

®
@
@ ®

.

®
@

50

&
@®

@
@ . ®




(3) REME: ¥EREFTRNEFHID, RIKREFRNEFAZLA, RTK. GPS. IMU R&ERE XYZ 9%
& & 0 ; Installation Settings:Flight Controller Installation: Front,RTK Installation: Left &
Right,RTK/GPS/IMU Offset XYZ: All set to 0;

13 N3 0.® 0§ LT040 531 B
& BRRE & BRRE

WE 2 EF EF
. RTKEEREX (cr 0
X " L () © ° ®

=

i

ot

H
Q@ ®

i
b
=

£

RERH F Y(cm 0
S) ® @
fa = : : 0
(4) REIRE: R/PEMEIRE N 135, Y EMBEIRE N 470, R/P/Y EERKEIREH 510, R/PIEE

BEHXNS. YPHEEREHNO. SERFOREN 13. EEREREUEE N 300, KEERBIEE N 15, KFEE
EZRFOEE N 140; Sensitivity Settings:R/P Base Sensitivity: 135,Yaw Base Sensitivity: 470,R/P/Y
Attitude Sensitivity: 510,R/P Damping: 8,Yaw Damping: 0,Altitude Coefficient: 13,Vertical Speed
Coefficient: 300,Horizontal Damping: 15,Horizontal Speed Coefficient: 140;

1 ®

4.2 Flight Test

1. Use M3*10 screws (4 pcs) and M4*8 screws (2 pcs) to secure the front upper cover. Then calibrate the

motors and install the propellers (make sure the motor and propeller rotation directions match).

31/29



2. In spray mode, tap Button A to turn on the pump, and check whether the pump and nozzles are
functioning properly.

3. Then unlock the drone by pushing the sticks inward or outward and holding them for a few seconds. If it
fails, try again. Move the throttle stick to take off.

Thank you for reading this document. If you have any questions or suggestions, please contact our official
after-sales service.

Tel: 0551-62579736

Email: infor@effort-tech.com

32/29



Please stay tuned for more technical support.:

Updates to this guide will not be notified separately, so please continue to follow our official website

www.effort-tech.com

33/29



	Chapter 1: Usage Instructions
	1.1 Document Information
	1.2 Disclaimer

	Chapter 2 Product Overview
	2.1 Product Introduction
	2.2 Parameters

	Chapter 3 Installation
	3.1 Drone Installation
	3.2 Spraying System Installation                  
	3.3 Control System Installation

	Chapter 4 Drone Debugging
	4.1 Drone Debugging
	4.2 Flight Test                                   


